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TEST REPORT

Number :

Applicant : Date: Dec 11, 2020

Sample Description As Declared :

No. Of Sample . One

Fibre Content -

Material :  One Piece Of Synthetic Material
Finishing D -

End Uses -

Colour 2230

Style No. : FLY

Order No./PO No. -
Buyer’'s Name D=
Manufacturer’s Name : -
Ref. D=
Applicant’s Provided Care Instruction/Label :

Date Sample Received : Dec 07, 2020
Date Testing Started . Dec 07, 2020

Prepared And Checked By:
For Intertek Testing Services Ltd.,Shanghali

Burenll-

Baron Hu
Senior Manager of Footwear Lab
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Number :

Tests Conducted (As Requested By The Applicant)

1

Color Fastness To Light (AATCC 16.3-2014, Option 3, Xenon-Arc Lamp):

40 AATCC Fading Unit (AFU) Exposure

Grade

4.5 Grade

Color Fastness To Crocking (AATCC TM8-2016e):

Dry
Wet

Tensile Strength As Received (ASTM D5034-09(2017), 1-in Grab Test, Tensile Testing Machine, CRE):

Warp
Weft

4.5
4.5

181.0 Ibf
153.5 Ibf

Seam Slippage As Received (ASTM D434-1995, Tensile Testing Machine, CRE):

S.0. V4"
// To Warp
/] To Weft

Strength
// To Warp
/] To Weft

Remark : S.0. V4"
FTS

*

81.0 Ibf(FTS)
81.9 Ibf(FTS)

= Seam opened at V4 inch
= Fabric torn at seam
= The seam opening was less than %2 inch though the ultimate seam strength was found as

stated.
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Tests Conducted (As Requested By The Applicant)

5 Abrasion Resistance (ASTM D4966-12(2016), Option 1, Martindale Abrasion And Pilling Tester, 12 kPa Total
Pressure):

Resistance
Face Side Over 100,000 Rubs

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action.
Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly
contained in the terms and conditions governing Intertek’s provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save

as proviaed for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in
connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconauct.

This report shall not be reproduced except in full, without written approval of the laboratory.
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